
Page 1 of 8

Installation Instructions
Model: 2020-2024 Polaris RZR Pro XP, Turbo R, Pro R

Description: MB Quart Polaris RZR Pro 10" Subwoofer Kit

Part Number: MBQRP-SUB-1

Assembly Time: 60 Minutes (1-Hour)

1 Bojo or Panel Tool
2 T20, T27 & T40 Torx Driver
3 Rotary Cutting Tool
4 Drill
5 10mm Socket
6 Ratchet

Tools Required

It is always a best practice to disconnect your negative battery terminal prior to any electronics 
installations to avoid damaging the vehicle’s electrical system. Before you begin, read through 
these instructions and check that all parts are present.

This installation may require special skills and tools to complete and it may be necessary to seek 
a trained installation technician to complete this installation. Please note that MB Quart cannot 
assume any responsibility for damage resulting from incorrect installation. 

Parts List
No. Component Name Qty

1 10" Subwoofer and Ported Enclosure Assembly 1
2 Enclosure Mounting Bracket 1
3 M6 x 14mm Flange Bolt with Threadpatch 3
4 M6 Washer 1
5 M6 Speed Clip 2
6 M6 x 45mm Metal Cutting Torx Bolt 2

Parts List



Disassembly Instructions

● Remove two T40 Torx screws
    from hood. Slide hood toward rear of 

vehicle and remove.

● Remove center cover or storage
   compartment dependent on vehicle.

● Carefully pull up and remove dash 
trim to the left of the cluster.

Page 2 of 8



Disassembly Instructions

● Carefully pull up and remove dash 
trim to the right of the cluster.

● Carefully pull up and remove dash 
trim on the right side of the dash.

● Open glove box lid. Using a T20
	 Torx remove four screws from glove 

box. Using a T40 Torx remove two 
screws from front dash.

Page 3 of 8



Disassembly Instructions

● Remove two T40 Torx screws from 
center of dash.

● Remove three T40 Torx screws
	 behind cluster.

● On the front of the vehicle remove
   (2) T40 Torx screws and (2) push pin 

rivets.

Page 4 of 8



Disassembly Instructions

● Carefully lift edge of left front fender 
to release from dash. Repeat process 
on right front fender.

● Carefully keep the front fenders
   elevated while tilting the dash
   panel up towards the seating
   area and slide toward the rear
   of the vehicle.

Page 5 of 8



Installation Instructions

● Using a rotary cutting tool remove
   the shaded area from the under
   dash tray.

● Rotate subwoofer enclosure 
assembly into the dash with the

   MB Quart Logo positioned like below.

● Install (2) M6 speed clips onto the
   front cab panel.

Page 6 of 8



Installation Instructions

● Install mounting bracket onto
   enclosure and on top of round
   tube in dash. Install loosely (3)
   M6 x 14mm bolts with a 10mm
   socket.

● Install (2) M6 x 45mm Torx bolts
   (Right one will also have an M6
   washer installed) using a T27 Torx
   bit. Pay attention that the bolts
   thread into the M6 speed clips.

● After these are tight, then go back
   and tighten the (3) M6 bolts on the
   top mounting bracket.

● Make final wiring connections of
   subwoofer enclosure to amplifier.

● Re-assemble the vehicle in the
   opposite order.

Page 7 of 8



MBQRP-SUB-1 REV1

FCC Notification

This equipment has been tested and found to comply with the limits for a Class B digital device, pursuant to Part 15 of the 
FCC Rules. These limits are designed to provide reasonable protection against harmful interference in a mobile installation. 
This equipment generates uses and can radiate radio frequency energy. If not installed and used in accordance with the 
instructions, this equipment may cause harmful interference to radio communications. There is no guarantee that interference 
will not occur in a particular installation.

WARNING:  Changes or modifications not expressly approved by the party responsible for compliance could void the user’s 
authority to operate the equipment.

This  equipment complied with FCC radiation exposure limits set forth for an uncontrolled environment. This equipment 
should be installed and operated with a minimum distance of 20cm between the radiator and your body.

MB Quart products are designed and engineered in the USA by

www.maxxsonics.com

WARRANTY
Maxxsonics, LLC. warrants this product, to the original consumer purchaser, to be free from 
defects in material and workmanship for a period of one (1) year from the date of purchase.
Maxxsonics, LLC. will, at it’s discretion, repair or replace defective products during the warranty 
period. Components that prove to be defective in materials and workmanship under proper 
installation and use must be returned to the original authorized Maxxsonics, LLC. retailer from 
where it was purchased. A photocopy of the original receipt must accompany the product being 
returned. The costs associated with removal, re-installation, and freight are not the responsibility of 
Maxxsonics, LLC. This warranty is limited to defective parts and specifically excludes any incidental 
or consequential damages connected therewith. To view the full warranty, please visit the website.

Page 8 of 8


